
Pediatric Bradycardia

Revised January 2025

If HR <60 and <8 yo
Start CPR immediately1

If bradycardia or age‐appropriate hypotension persists:
Epinephrine 0.1mg/ml (1:10,000) 

0.01 mg/kg IV/IO q 5 min prn (max 1mg)

If the bradycardia is due to vagal stimulation or AV block: 
Atropine Sulfate 0.02 mg/kg IV/IO 

(min dose 0.1mg, max single dose 0.5mg)
repeat x 1 prn

Pacing (TCP) as needed to support cardiorespiratory function
 Initial rate of 80 beats per minute
 increase milliamps until capture is gained
 Increase the rate as needed until patient is hemodynamically stable

Use caution when intubating and 
suctioning patients <1 yo ‐ 

excessive vagal stimulation can 
cause further bradycardia. 

Cardiopulmonary Compromise Present?
 Hypotension
 Acute Altered Mental Status?
 Signs of Shock?

Pediatric patients become bradycardic just prior to arrest – Look at your patient not the monitor

 Patients perfusing well and without respiratory compromise usually do not require emergency treatment for bradycardia
 1Chest compressions should not be delayed for an EKG and should continue while bradycardia is being treated.
 The most common cause of pediatric bradycardia is hypoxemia – recognize it and treat it quickly

 Support ABC’s
 O2 as needed
 Obtain 12 Lead

EKG
 Observe
 Transport
 Identify and treat

underlying causes

Contact 
Medical Control 

for additional orders 
or consultation

No

 Ensure adequate oxygenation/ventilation
 Obtain 12 Lead EKG

Poor Perfusion and/or 
Compromise Persists?

No

Yes

Push Dose Epinephrine 10mcg/ml (1:100,000)
1 mL/min IV/IO (3 doses total)

 titrate to maintain age‐appropriate SBP
Do NOT administer dose faster than 1ml/min

Yes

3While preparing infusion, consider 
Push Dose Epinephrine 1ml IV/IO over 1 min

May repeat q5min x 2 (3 doses total)

To Make:
Using a 1ml syringe, draw 0.1ml of 0.1mg/ml 

(1:10,000) Epinephrine and 0.9 ml of NS
(syringe = 10mcg/ml Epinephrine)

*contraindicated in traumatic shock*

Reversible Causes of Bradycardia (Hs & Ts)

Hypovolemia ‐ 20mlg/kg NaCl bolus (max 60ml/kg) 
Hydrogen ion(acidosis)–Sodium Bicarbonate 1 mEq/kg IV/IO 
Hypoglycemia – Dextrose 10% or Dextrose 25%
Hyperkalemia – Calcium Chloride 20mg/kg IV/IO (max 1g) 
Hypokalemia – (treat in hospital)
Hypothermia –   rewarming (ex. blankets, hot packs) 
Hypoxia – supplemental Oxygen

Toxins – Naloxone 0.1mg/kg for opiates
Tension pneumothorax – 1.5 inch (not 2 in) 14/16G needle 
Trauma ‐ 20mlg/kg NaCl bolus (max 60ml/kg) 
Tamponade (cardiac)
Thrombosis, pulmonary (i.e. PE)
Thrombosis, coronary (i.e. STEMI)
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